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200 Undercounter Series200 Undercounter Series

#7002668 - Rev. A - June, 2006

249FF/I DOOR PARTS LIST

Ref # Part # Description

1. 3420180 Top and Bottom Gasket Retainer, 22.125”

2. 2229802 Trim, Door Side

3. 4131951 Door Assy, RH Fre 249FF (Shell not sold separately)

4131952 Door Assy, LH Fre 249FF (Shell not sold separately)

4. 6200040 Screw, #4-24 x 1/2” Truss Head

5. 2229801 Trim, Door T/B

6. 6110020 Bolt, #10-24 x 3/8” Truss Head

7. 2218901 Door Handle

8. 3210180 Gasket, Door 23-5/16X29-11/16

9. 3420210 Side Gasket Retainer, 29.188”

10. 6200410 Screw, #8 x 1/2” Slot Head Hex

11. 0180280 Switch Depressor, Black

12. 6200230 Screw, #8-18 x 1/2” Hex Head

13. 4131951 Door Assy, RH Fre 249FF (Liner not sold separately)

4131952 Door Assy, LH Fre 249FF (Liner not sold separately)

14. 3580010 Nameplate, 1-1/4” x 3-7/8”

15. 4131951 Door Assy, RH Fre 249FF

4131952 Door Assy, LH Fre 249FF
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249FF/I COSMETIC / MECHANICAL PARTS LIST

Ref # Part # Description

1. 6110010 Bolt, #10-24 x 1/2” Flat Head

2. 6240010 Finish Washer, #10 Stainless Steel

3. 0861290 Back Cover

4. 6200230 Screw, #8-18 x 1/2” Hex Head

5. 0861300 Back Shroud

6. 6200230 Screw, #8-18 x 1/2” Hex Head

7. 3570050 Leveling Leg, #18-3/8 x 1"

8. 4110300 Base Assembly

9. 6200080 Screw, #8-15 x 1/2” Truss Head

10. 0860340 Kickplate, 23-7/8”

11. 3140020 Ice Tray, 4-3/8” x 10-1/2” (Only in Units Without Icemaker)

12. 4180130 Ice Bucket Assembly

13. 3410040 Ice Bucket Handle, 1” x 7-3/8”

14. 3600040 Wire Shelf, 14-1/2” x 20-1/4”

15. 3600040 Wire Shelf, 14-1/2” x 20-1/4”

16. 6120030 Plastic Tube Clamp, 1/4”

17. 6200080 Screw, #8-15 x 1/2” Truss Head

18. 6110010 Bolt, #10-24 x 1/2” Flat Head

19. 6110020 Bolt, #10-24 x 3/8” Truss Head

20. 3540010 Door Hinge, Upper Right

3540020 Door Hinge, Upper Left

21. 6110010 Bolt, #10-24 x 1/2” Flat Head

22. 0861690 Shim, Bot Door Hinge

23. 3540810 Closer, Door 150Lb

24. 6200050 Screw, #10-12 X 1/2”

25. 3540020 Door Hinge, Lower Right (See SN Breaks)

3540790 Bottom Door Hinge, RH (See SN Breaks)

3540010 Door Hinge, Lower Left (See SN Breaks)

3540800 Bottom Door Hinge, LH (See SN Breaks)
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249FF/I SEALED SYSTEM PARTS LIST

Ref # Part # Description Ref # Part # Description

1. 3520110 Water Inlet Fitting Assembly

2. 3520030 Icemaker Nut; Nylon, 1/4”

3. 4201440 Solenoid Valve

4. 6200060 Screw, #8-32 x 1/2” Pan Head

5. 3210030 Solenoid Gasket

6. 3520110 Water Inlet Fitting Assy

7. 3520110 Water Inlet Fitting Assy

8. 3520110 Water Inlet Fitting Assy

9. 3022310 Black Power Cord

10. 1601400 Drain Tube, 1/2” x 6’

11. 2600617 Plastic Water Tube, 30”

12. 3450040 Compressor Clip, 7/8” X 3/16”

13. 3150010 Rubber Mount, 5/8” x 1-1/4”

14. 3014230 Drier, 1/4” x .083”

15. 3110620 Terminal Cover

16. NA

17. 6110340 Screw, #6-32 x 1/4” Slot Head

18. NOTE: See pages B & C at front of Price List

19. NOTE: See pages B & C at front of Price List

20. 6200010 Screw, #10-12 x 3/4” Pan Head

21. 0163150 Drain Pan

22. 6200020 Screw, #7-16 x 1/2” Pan Head

23. 6120010 Tube Clamp; Steel w/Run, 5/16”

24. 6200020 Screw, #7-16 x 1/2” Pan Head

25. 3060020 Door Switch, Normally Open (Fan)

26. 3060030 Door Switch, Normally Closed (Light)

27. 0861330 Bracket, Double Switch

28. 3120010 Condenser  (See SN Breaks)

3120260 Condenser  (See SN Breaks)

3120300 Condenser  (See SN Breaks)

29. 6150410 Nut, 1/4-20

30. 3150030 Fan Blade; 5 Prop, 6-3/4”

31. 3220160 Grommet, 3/16” x 7/16” x 9/32”

32. 2801602 Condenser Fan Bracket, 2-1/4”

33. 6200430 Screw, #8-18 x 1/2” Pan Head

34. 4200740 Condenser Fan Motor; 1.5 Watt, 4 

Pole

35. 3210340 Neoprene Silencer, 7/8”

36. 0233230 Cover, Blower

37. 6200080 Screw, #8-15 x 1/2” Truss Head

38. 3520050 Brass Insert

39. 6110050 Bolt, #8-32 x 3/8” Truss Head

40. 3012410 Control Knob

41. 3012020 Faceplate, 2-5/16” x 3”

42. 3012060 Control, Fre

43. 3013360 Heater, Defrost 4.6” x12.8”

44. 0233230 Cover, Blower

45. 3130010 Evaporator, 2X6X11-1/8 (See SN Breaks)

3130340 Evaporator (See SN Breaks)

46. 3011010 Accumulator (See SN Breaks)

3011120 Accumulator (See SN Breaks)

47. 3082060 Defrost Terminator Assembly

48. 6180010 Pop Rivet, 1/8” Aluminum

49. NA

50. 3013320 Drain Tube Heater, 28.5”

51. 6200080 Screw, #8-15 x 1/2 Truss Head

52. 0231850 Wrapper, Blower

53. 3150140 Fan Blade, Fre Evap (See SN Breaks)

3150210 Fan Blade, Ref Evap (See SN Breaks)

54. 4200160 Freezer Fan Motor (Incl Brkts & Screws)

55. 3030060 Light Bulb; 25 Watt, 1” x 2-1/2”

56. 3050010 Light Socket, 3/4 Single (See SN Breaks)

3050220 Socket, Light Base Sngl (See SN Breaks)

57. 6150090 Wellnut, #10-32

58. 6110120 Bolt, #10-32 x 5/8” Truss Head

59. 0232130 Fan Bracket, Evap (See SN Breaks)

0232210 Fan Bracket, Evap (See SN Breaks)

0233240 Fan Bracket, Evap (See SN Breaks)

60. 6110270 Bolt, #10-32 x 1/4” Pan Head

61. 6120050 Plastic Tube Clamp, 5/8”

62. 6200010 Screw, #10-12 x 3/4” Pan Head

63. 6200340 Screw, #6-20 x 1/2” Pan Head

64. 3081180 Defrost Timer

65. 0862110 Shroud, Unit Fan

66. 3090010 Compressor Base Valve (Incl Cap)

67. 3090010 Compressor Base Valve (Incl Cap)

68. 4201670 Compressor, (EM30SC) (See SN Breaks)

4202280 Comprsr (EMI60HER) (See SN Breaks)

69. 4250030 Heat Exchanger (See SN Breaks)

4250310 Heat Exchanger (See SN Breaks)

4250510 Heat Exchanger (See SN Breaks)

4250820 Heat Exchanger (See SN Breaks)

4251070 Heat Exchanger (See SN Breaks)

4251380 Heat Exchanger (See SN Breaks)

70. 6200010 Screw, #10-12 x 3/4” Pan Head

71. 6120050 Plastic Tube Clamp, 5/8”

72. 6180010 Pop Rivet, 1/8” Aluminum

73. 4200520 Icemaker 

74. 0931020 Icemaker Plate

75. 6120060 Plastic Tube Clamp, 1/2”

76. 6200130 Screw, #8 x 3/4” PH Truss Head

77. 4320220 Icemaker Wire Hrns (See SN Breaks)

4320890 Icemaker Wire Hrns (See SN Breaks)

78. 6200080 Screw, #8-15 x 1/2” Truss Head

79. 2600801 Water Inlet Tube, 4 1/2" (See SN Breaks)

1607700 Water Inlet Tube (See SN Breaks)

80. 6200330 Screw, #8-18 x 3/8” Pan Head

81. 6120120 Tube Clamp, 3/8” Steel

82. 3520050 Brass Insert

83. 3520120 Brass Insert, 3/16” x 9/32”

84. NA

85. 6200490 Screw, #8-32 x 3/8” T25 Slotted Hex

86. 6200140 Screw, #8-15 x 3/8” Truss Head
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